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Avrasya Cephe-Dograma Test ve Teknoloji Merkezi A.S. TURKAK tan AB-0926-T dosya numarasi ile TS EN ISO/IEC 17025:2017
standardina gore akredite edilmistir.

Avrasya Cephe-Dograma Test ve Teknoloji Merkezi A.S. accredited by TURKAK under registration number AB-0926-T for TS EN ISO/IEC
17025:2017 as test laboratory”

Deney ve /veya 6lciim sonuglari, genisletilmis 6lciim belirsizlikleri ( olmasi halinde ) ve deney metotlari bu sertifikanin tamamlayici kismi
olan takip eden sayfalarda verilmistir.

The test and/or measurement results, the uncertainties ( if applicable ) with confidence probability and test methods are given on the following
pages which are part of this declaration.

“Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi (EA) ve Uluslararasi
Akreditasyon Birligi (ILAC) ile Cok Tarafli Taninma Anlagsmasini imzalamistir.”

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the Accreditation(EA) and
of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Bu deney raporu: Firmamiza ulasan numunelere deney ve/veya deneyler uygulanarak elde edilmistir.

Miisteriye ait diger numuneleri kapsamaz.

(This test report was prepared after applying test/tests to the samples that are sent to our company.

(Note that this declaration does not involve other samples of the customer.)
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1. Numune / Object
1.1 Deney Numunesi-Tanitim / Description of Test Specimen

Deney Numunesi Sag El ile iceri Acilan Cift Acihm Aliiminyum Pencere
Test Specimen Tilt and turn aluminium window opening inwards with right hand
Sistem Ureticisi Okyanus ALC-55T
System Manufacturer
Uriin Ureticisi ESRE CEPHE
Product Manufacturer
Tiim Alan Olgiileri 1,44 m?
Overall Area
Acilan Birlesim Uzunlugu 4,38 m
Opening Joint Length
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Gizim No. 1 Deney Numunesi & inceleme Kisimlari (i¢ Goriiniis)
Drawing No. 1 Test Specimen & Analysis of Sections (Interior View)

Cerceve Olgiileri / Frame Dimensions (En x Boy) / (Wide x Height)
Tiim / Overall 1200 mm x 1200 mm
P1(Kanat/Casement) 1095 mm x 1095 mm
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Profiller / Profiles

Kasa Profili
Frame Profile

Kose Birlesim
Corner Connection

Kanat Profili
Casement Profile

Kose Birlesim
Corner Connection

Cam Citasi
Glazing Bead

Cam Takozu
Glazing Wedge
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Profil No. ALC56-303, isi bariyerli aliminyum profil, yatayda ve diiseyde kasa alt ve Ust
basligi ve dikme profili olarak kullaniimistir.

Profile No. ALC56-303, aluminium profile with thermal break, used as head, sill and
Jjamb profile at horizontal and vertical

45° gonye kesim, kdse takozlar (ALC56-303-6170) ve cavuslari (6170) kullanilarak
yapistirici ile preslenerek birlestirilmistir. Kose birlesimlerinde silikon uygulanmistir.
45° mitre cut, glued and connected by crimping using with corner chocks (ALC56-303-
6170) and corner cleats (6170). Silicone was applied in the joints.

Profil No. ALC56-207, 1si bariyerli aliminyum profil, yatayda ve diiseyde kanat alt ve

Ust bashgi ve sag/sol seren olarak kullanilmistir.

Profile No. ALC56-207, aluminium profile with thermal break, used as head, bottom rail
and stile profile at horizontal and vertical

45° gonye kesim, kdse takozlari (ALC56-207-6170) ve cavuslari (6170) kullanilarak
yapistirici ile preslenerek birlestirilmistir. Kose birlesimlerinde silikon uygulanmistir.
45° mitre cut, glued and connected by crimping using with corner chocks (ALC56-207-
6170) and corner cleats (6170). Silicone was applied in the joints.

Profil No. 6165, 90° boy kesim, yatayda ve diiseyde kanat profilline oturtulmustur.
Birlesim noktalarinda silikon uygulanmistir.

Profile No. 6165, cut to length 90°, fitted to the casement profiles at horizontal and
vertical. Silicone was applied in the joints.

Profil No. CTO1, PVC, kanatta kanat profili ile cam paneli arasinda kullaniimistir.
Profile No. CT01, PVC, at casement used between casement proifle and glazing panel.

Yalitimlar-Fitiller/ Seals-Gaskets

ic Cam Fitili
Interior Glazing Gasket

Dis Cam Fitili
Exterior Glazing Gasket

i Bini Fitili
Internal Rebate Gasket
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Fitil No. FLT02, EPDM, 90° boy kesim, yatayda ve diiseyde 6165 6ge no’ lu cam ¢italar
fitil yuvalarina oturtulmustur. Birlesim noktalarinda silikon ve EPDM yapistirici
kullaniimistir.

Gasket FLTO2, EPDM, cut to length 90°, fitted to the item no. 6165 glazing beads at
horizontally and vertically. Silicone and EPDM adhesive was applied in the joints.

Fitil No. FLTO1, EPDM, 45° gonye kesim, yatayda ve diseyde ALC56-207 6de no'lu
kanat profili fitil yuvasina oturtulmustur. Birlesim noktalarinda silikon ve EPDM
yapistirici kullanilmistir.

Gasket No FLTO1, EPDM, 45° mitre cut, fitted to the item no. ALC56-207 casement
profiles at horizontal and vertical Silicone and EPDM adhesive was applied in the joints.

Fitil No. FLTO3, EPDM, 45° gonye kesim, yatayda ve diseyde ALC56-207 6de no'lu
kanat profili fitil yuvasina oturtulmustur. Birlesim noktalarinda silikon ve EPDM
yapistirici kullanilmistir.

Gasket No. FLT03, EPDM, 45° mitre cut, fitted to the item no. ALC56-207 casement
profile at horizontal and vertical. Silicone and EPDM adhesive was applied in the joints.

Bu rapor, laboratuarin yazilt izni olmadan kismen kopyalanip codaltilamaz.
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Orta Bini Fitili Fitil No. FLT04, EPDM, 45° gonye kesim, yatayda ve diseyde, ALC56-303 6ge no'lu
Center Rebate Gasket kasa profili fitil yuvasina oturtulmustur. Birlesim noktalarinda silikon ve EPDM

yapistiricl kullaniimistir.
Gasket No. FLT04, EPDM, 45° mitre cut, fitted to the item no. ALC56-303 frame profiles
at horizontal and vertical. Silicone and EPDM adhesive was applied in the joints.

Dis Bini Fitili Fitil No. FLTO3, EPDM, 45° génye kesim, yatayda ve diseyde ALC56-303 6ge no'lu
External Rebate Gasket kasa profili fitil yuvasina oturtulmustur. Birlesim noktalarinda silikon ve EPDM yapistirici
kullaniimustir.

Gasket No FLT03, EPDM, 45° mitre cut, fitted to the item no. ALC56-303 frame profiles
at horizontal and vertical. Silicone and EPDM adhesive was applied in the joints.

Tahliye & Havalandirma ALC56-303 6ge no'lu kasa alt yatay profilinde, kasa profili dis koselerden yaklasik 100
Drainage & Ventilation mm mesafede ve ortada, maksimum 505 mm aralik ile toplamda 3 adet 5x30 mm
kapakl slot tahliye olarak acilmistir.
On item no. ALC56-303 frame sill profile, approximately 100 mm distance from outer
corners and at the center, as maximum 505 mm intervals, totally 3 pieces 5x30 mm
capped slots were opened as drainage.

ALC56-303 6ge no'lu kasa alt yatay profili orta bini fitil kanal dis bariyerinde; 5x30 mm
kapakli slot tahliyeler ile 90 mm sasirtmali olacak sekilde 3 adet 15 mm kertik tahliye
olarak agilmistir.

On item no. ALC56-303 frame sill profile center rebate gasket channel outer barrier,

3 pieces 15 mm notches were opened as drainage straggled by 90 mm with 5x30 mm
capped slots.

ALC56-207 6ge no'lu kanat alt yatay profilinde, dis kdselerden 100 mm mesafede 2
adet 5x15 mm slot kanat tahliye cikisi olarak, ve bu delikler sasirtmali olacak sekilde 2
adet 5x15 mm slot tahliye girisi olarak agiimistir.

On item no. ALC56-207 bottom rail casement profile, 2 pieces 5x15 mm slots were
opened 100 mm distance from outer corners as drainage out and 2 pieces 5x15 mm slots
were opened straggled by with these slots were opened as drainage in.

ALC56-207 6ge no'lu kanat seren profilinde, diseyde, Ust dis kdselerden 100 mm
mesafede 2 adet 5x15 mm slot kanat havalandirma girisi olarak, ve bu delikler
sasirtmall olacak sekilde 2 adet 5x15 mm slot havalandirma cikisi olarak agilmistir.

On item no. ALC56-207 casement stile profile, at vertical, 2 pieces 5x15 mm slots were
opened 100 mm distance from top outer corners as ventilation in and 2 pieces 5x15 mm
slots were opened straggled by with these slots were opened as ventilation out.

FLTO3 6ge no'lu dis bini fitilinde; Ust koselerden 40 mm aks mesafede 2 adet 40 mm
kertik havalandirma olarak acilmistir.

On item no. FLTO3 external rebate gasket, at 40 mm axle distance from top corners, 2
pieces 40 mm notches were opened as ventilation.
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Kapatma Panelleri / Infill Panels
P1 Cift Acilm Kanat - Vizyon cam (Isi korunumlu)

Tilt and Turn Casement - Vision Glazing (Heat insulated)
Yapilandirma (Distan ice) 4 mm Diz Cam /16 mm HB / 4 mm Diz Cam
Configuration ( Outside In) 4 mm Float Glass / 16 mm AS / 4 mm Float Glass
Kalinhik / Thickness 24 mm
Doanim / Hardware SIEGENIA
Tipe / Type Sag El ile iceri Acilir Cift Acilm Pencere

Tilt and turn window (opening inwards with right hand)
Kilitleme / Locking ispanyolet / Espagnolette
Kilit Adedi ve Tipi 4 adet ayarlanabilir silindir bash, 3 adet mantar bagli kilit olmak lzere toplamda 7 adet

Number and type of locking  kilit mevcuttur.
There are 7 pieces in total as 4 pieces adjustable roller cam locks and 3 pieces
mushroom head locks
Alt yatayda, i¢ bakis sol (kol kenari) késeden 75 mm mesafede 1 adet mantar basli,
375 mm mesafede 1 adet ayarlanabilir silindir basli
At bottom horizontal, 1 piece mushroom head lock at 75 mm distance and 1 piece
adjustable roller cam at 375 mm distance from interior view left (handle side) corner
Ust yatayda, i bakis sol késeden 555 mm mesafede 1 adet ayarlanabilir silindir basli
At top horizontal, 1 piece adjustable roller cam at 555 mm distance from interior view
left (handle side) corner
ic bakis sol dikmede (kol kenari), alt késeden 495 mm mesafede 1 adet ayarlanabilir
silindir bash, 1040 mm mesafede 1 adet mantar basli
At interior view left jamb (handle side), 1 piece adjustable roller cam at 495 mm distance
and 1 piece mushroom head lock at 1040 mm distance from bottom corner,
ic bakis sag dikmede (mentese kenari), alt késeden 640 mm mesafede 1 adet
ayarlanabilir silindir basli, 915 mm mesafede 1 adet mantar basl
At interior view right jamb (hinge side), 1 piece adjustable roller cam at 640 mm
distance and 1 piece mushroom head lock at 915 mm distance from bottom corner,

Mentese / Hinge 2 adet, i¢ bakis sag seren / 2 pieces, interior view right stile.
Ac¢ma-Kapama 1 adet kol, i¢ bakis sol seren / Single handle, interior view left stile.
Opening-Closing

Deney numunesi tanitimi, musterinin temin ettigi bilgiler ve Avrasya TTM'nin incelemesine dayanmaktadir. ("Avrasya TTM- kontrol" haricinde kalan, 6ge tanimlari /
adetleri / imalat paftalari / uygulama paftalari / cam gibi malzeme 6zellikleri misteri teminidir). Deney numunesinin ayrintilari igin Ek 1. kesit ¢izimlerine bakabilirsiniz.
Tasarim detaylari sadece temel 6zellikler / performans siniflandirmasi icin incelenmistir. Misteri aksini belirtmedigi surece cizimler, katalog ve imalat paftalari; Avrasya
TTM aksini belirtmedigi strece gekilen fotograflar, temin edilmis olan degismez belgelere dayandiriimistir.

The description is based on information provided by the client and inspection of the test specimen by the Avrasya TTM ( item designations / numbers/process guideline /
manufacturing process as well as material specifications were provided by the client unless" Avrasya TTM-checked") For details of the test specimen refer to the drawings
of sections as well as Annex.1. The design details were examined solely on the basis of the characteristics / performance to be classified. The drawings are based on
unchanged documentation provided by the client unless stated otherwise, the photographs were taken by the Avrasya TTM unless stated otherwise

1.2 Numune Kabul / Sample Approval

Avrasya TTM' ye asagida numune kabul verilerini temin eden / The below sample approval data were provided to Avrasya TTM:

Ornekleme /Sampled by ESRE CEPHE
Dogrulama / Checking Avrasya TTM'ye verilen imalat resimleri, standa monte edilmis numuneye ait ¢izim ve
deney numunesi karsilastirilarak uygunlugu kontrol edilmistir.

The specimen fitted to the test chamber were checked by Avrasya TTM with comparing
provided manufactoring layouts, drawings.
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1.3 Deney / Testing
Deney tarihi / Date of Testing 16.04.2024
Deney Opr. / Test Opr. Zafer SAFAK

Cevre Sartlan / Environmental Conditions
Sicaklik / Temperature 21,4 °C Nem / Humidity % 56,8 Basing / Pressure 998,5 hPa

16.04.2024 tarihli deneyin katihmcilar / The test on 16.04.2024 were witnessed by

Mustafa Burak BASKALE OKYANUS ALUMINYUM
Sezer Ugur ONAL OKYANUS ALUMINYUM
Abbas DEMIR ESRE CEPHE

2 Deney Prosediirii / Testing Procedure

2.1 Atfedilen Yontem Esaslan* / Basis to Refering to Methods*

TS EN 14351-1 + A2 (2016) Pencereler Ve Kapilar - Mamul Standardi, Performans Ozellikleri - Béliim 1: Pencereler
ve Yaya Gegisine Uygun Hazir Dis Kapilar

EN 14351-1 + A2 (2016) Windows and doors - Product standard, performance characteristics - Part 1: Windows and
external pedestrian doorsets

TS EN 12519 (2018) Pencereler Ve Yaya Gegisine Uygun Kapilar -Terimler Ve Tarifleri

EN 12519 (2018) Windows and pedestrian doors - Terminology

2.2 Deneyler / Testing

1. Hava Gegirgenligi - (iceri / disari sizma) (TS EN 1026 - 2016)

Air Permeability - ( infiltration / exfiltration ) (EN 1026 - 2016)

2. Su Sizdirmazlik - (TS EN 1027-2016) / Watertightness - (EN 1027-2016)
3. Ruzgar Yiklerine Dayanim - Hizmet verebilirlik & 50 Cevrim - (TS EN 12211-2016)
Resistance To Wind Load - Serviceability & 50 Cycle (EN 12211-2016)

4. Hava Gegirgenligi — Tekrar - (iceri / disari sizma) (TS EN 1026-2016)
Air Permeability — Repeat - ( infiltration / exfiltration ) (EN 1026-2016)

5. Ruzgar Yiklerine Dayanim — Giivenlik - (TS EN 12211-2016)

Resistance To Wind Load - Safety - (EN 12211-2016)

6. S6kiim, inceleme & Kayit / Dismantle, Inspect & Record

2.3 Siniflandirma - Degerlendirme / Classification - Evaluation
1. Hava Gegirgenligi - Siniflandirma (TS EN 12207-2017)

Air permeability — Classification (EN 12207-2017)

2. Su Sizdirmazlik — Siniflandirma (TS EN 12208-2004)
Watertightness-Classification (EN 12208-2004)

3. Ruzgar Yiklerine Dayanim - Siniflandirma (TS EN 12210-2016)
Resistance to wind load - Classification (EN 12210-2016)
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Resim No. 1 Monte Deney Numunesi / Fig. No.T Mounted Test Specimen

3 Ozet Deney Tanitimi — Yorumlar / Brief Description of Testing - Comments

3.1 Hava Gecirgenligi / Air Permeability

EN 1026 uyarinca hava gegirgenligi deneyi, maksimum basing farkina ulasincaya kadar pozitif ve negative basing
kademelerinin olusturulmasi ile yapilmistir. Deney diizeneginin kacaklarinin gorulebilir olmasi igin maksimum &l¢iim
basincinda yapay sis verilmis ve kalici esnek mastik ile yalitilmistir.

Deney numunesini hazir hale getirmek icin, U¢ adet Pmax 660 Pa basing degisimleriyle nabiz (darbe) uygulanmis,
darbe basincina ulasma siresi bir saniyeden az olmamis ve ulasinca en az 3 saniye kalinmistir. Sonra sirasiyla, 50,
100, 150, 200, 250, 300, 450 ve 600 Pa pozitif basing farki ile olusan hava akis miktarlarinin dl¢limleri kayit altina
alinmistir. Her basing kademesine ulasildiginda en az 10 saniye o kademede beklenmistir.

Ayni islemler negative basing farki degerleriyle tekrar edilerek, sonuglar kayit altina alinmistir. Ortalama degerlere
gore siniflandirma yapilmustir.

Hava gecirgenligi: Sinif 4
Sonuglar, tablo ve grafik ile Bolim 4.1'de gosterilmistir.

RPR001/03/20.11.2023
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Air permeability was tested in accordance with EN 1026 and conducted in steps at negative pressure and positive
pressure up to the maximum test pressure difference. Leakages of the test set-up were made visible using artificially
generated fog at maximum pressure step and sealed using permanently resilient sealant.

Three positive pressure differential pulses (bedding pulses) of Pmax+10% (660 Pa) were applied to prepare the test
sample, the pressure rise time was not less than one second and the pressure was maintained for at least three seconds.

Measurements of air flow were taken at positive pressure differentials of 50, 100, 150, 200,300, 450, 600 Pa. Each
pressure increment was maintained for at least 10 seconds.
The same test procedure was done for the air exfiltration. Classification was done according to average values.

Air permeability: Class 4
The measured values are shown as graph & tabulated in Section 4.1

3.2 Statik Basing Altinda Su Sizdirmazlik / Watertightness Under Static Pressure

Hazirlik

Deney odasi ve ortam hava sicakligi kaydedilmis, kullanilan suyun sicakhginin +4°C ve +30°C arasinda olmasi
saglanmistir.

EN 1027 uyarinca su sizdirmazlik deneyi, istenen maksimum basing farkina ulasincaya kadar yapilmistir. Deney
numunesi dis ylzine dizenli araliklarla artan pozitif deney basing kademeleri slresince, Ust plskiirtme meme
hattindan yaklasik her bir meme icin 2 I/dk. akis oraninda sabit su plskurttlmesi yapiimistir. Deney numunesini hazir
hale getirmek igin, t¢ adet 990 Pa basing degisimleriyle nabiz (darbe) uygulanmistir, darbe basincina ulasma siresi
bir saniyeden az olmamis ve ulasilinca en az 3 saniye kalinmistir. Sifir basingta deney numunesi lzerine 15 dakika
stresince su puskartilmustir. Ardindan 50, 100, 150, 200, 250, 300, 450, 600 ,750 ve 900 Pa kademelerinde 5 dk
stresince numuneye su puskirtilmeye devam edilmis ve kontrol edilmistir.

Su sizdirmazhk: Sinif Egoo
Sonuglar, tablo ile Bolim 4.2'de g&sterilmistir.

Preparation
The test chamber and ambient air temperatures were recorded. The temperature of the water used was maintained
between +4°C and +30°C.

Watertightness was tested in accordance with EN 1027 up to the maximum test pressure difference. The external face of
the test specimen was subjected to constant spraying of water by an upper row of nozzles at a flow rate of approx.

2 l/min per nozzle while increments of positive test pressure were applied at regular intervals.

Three positive pressure differential pulses 990 Pa were applied to prepare the test sample, the pressure rise time was not
less than one second and the pressure was maintained for at least three seconds.

Water were sprayed onto the sample for 15 minutes at zero pressure differential. With the water spray continuing the
pressure differential were across the sample increased up with increments 50, 100, 150, 200, 250, 300, 450, 600, 750,
and 900 Pa and each was hold for 5 minutes.

Watertightness : Class E900
The measured values are shown as tabulated in Section 4.2
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3.3 Riizgar Yiiklerine Dayanim - Hizmet verebilirlik- (P1) / Wind Resistance Test — Serviceability (P;)

3.3.1 Sehim Deneyi /Deflection Test

Hazirhk

Deney numunesini hazir hale getirmek icin ¢ adet P1+10% (1760 Pa) (P1=1600 Pa) basing degisimleriyle nabiz
(darbe) uygulanmistir, darbe basincina ulasma siresi bir saniyeden az olmamis ve ulasinca en az 3 saniye kalinmistir.
Bu deney numunesinde mevcut kilit sayisi ve kilit mesafelerine bagh olarak yiik dogrudan cerceve elemanina
iletileceginden ve cerceve elemaninda belirlenmis yik altinda /300 ' den biylk deformasyon olmayacagindan sehim
Olcim yapilmamistir.

Deney basinci gittikce artarak ve kesintisiz sekilde 100 Pa/s'yi gecmeyecek sekilde ylikseltilmis ve hizmet verebilirlik
basincinda 1600 Pa pozitif basing farkinda 30 +10 s kalinmistir. Sonra deney basinci 100 Pa/s'yi ge¢meyecek sekilde 0
basincina diisiirilmiis ve 60 +£5 s beklenmistir. Ayni deney islemi -P1. icin tekrarlanmustir.

Preparation

Three positive pressure differential pulses (bedding pulses) of P1+10% (1760 Pa) (P1=1600 Pa) for pressure were
applied to prepare the sample, the pulsating pressure rise time was not less than one second and the pressure was
maintained for at least three seconds.

Depending on the number of locks and lock distances available in this test sample, the load is directly transmitted to
the frame profile and there will be no deformation greater than l / 300 under the specified load on the frame element,
deflection has not been measured.

The test pressure was raised up to serviceability pressure in at a rate not exceeding 100 Pa/s either incrementally or
continously and held for 30 +10 s at the pressure step 1600 Pa. Then the test pressure was reduced to 0 Pa at a rate not
greater than 100 Pa/s and wait 60 +5 s. Same testing procedure was repeated for -P1.

3.3.2 Tekrarli Deney Basinci / Repeated Pressure Test

Deney numuneleri, 6zellikleri asagida verildigi gibi olan negatif ve pozitif basinglari iceren 50 cevrime tabi
tutulmustur.

- Deney basinci P2'ye esit alinmistir. P2 = %2 P1 = 800 Pa

- ilk kademe negatif bir sonraki pozitif olmak tizere 50 basin¢ darbesi uygulanmistir.

- (-) P2'den (+) P2'ye degisim ve tersi (7 + 3) saniyede gerceklesmistir.

- (+) P2 deg@eri en az (7 £ 3) saniyede elde edilmistir.

50 cevrimin tamamlanmasindan sonra numunenin hareketli kissmlari 1 defa acilip kapanmis ve herhangi bir
hasar veya fonksiyonel kusur goriilmemistir.

The test specimen was subjected to 50 cycles including negative and positive pressures with the following features;
— Test pressure was taken equal to P2 =2 P1 = 800 Pa

— First step was negative, next was positive as is the last of the sequence of 50 impulses were applied.

- Variation from (-) P2 to (+) P2 and the reverse was taken (7+3) s.

- Value (+) P2 is maintained at least for (7+3) s.

After completion of the 50 cycles, the moving parts of specimen were opened & closed and no damage nor
functioning defects has detected.
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3.4 Hava Gegirgenligi — Tasdik / Repeat Test - Air Permeability
Bolim 3.1'deki islemler tekrar edilmistir. Hava gecirgenlik dederleri ilk testte tespit edilen sinif degerlerinin
%20'sinden fazlasini gegmemistir.

Sonuglar, tablo ve grafik ile Bolim 4.3'te gosterilmistir.

The same testing procedure at Section3.1 was repeated. The air permeability after tests P; and P> were not exceed the
upper limits the air permeability as measured in Section 3.1 more than %20.
The measured values are shown as graph & tabulated in Section 4.3

3.5 Riizgar Yiiklerine Dayanim-Giivenlik (Ps) / Wind Resistance Test — Safety (P3)

Deney numuneleri 6zellikleri asagida verildigi gibi olan negatif ve pozitif deney basincini iceren bir ¢evrime tabi
tutulmustur ;

- Deney basinci P3'e esit alinmistir. P3 = 1.5 P1 = 2400 Pa (P1=1600 Pa)

- ilk olarak negatif deney basinci uygulanmistir.

- 0 Pa'dan (-)P3’e degisim ve geri (-) P3'den 0 Pa'a degisim (7 £ 3) saniyede gerceklesmis; en biylk deney basinci
(-)P3 (7 £ 3) saniye sure ile sabit tutulmustur.

- Pozitif deney basinci, 0 Pa'da (7 + 3) saniye beklendikten sonra uygulanmistir.

— Ayni prosediir (+) P3 igin tekrar edilmistir.

Artirilmis yiik altinda, cerceve elemanlar, dolgu panelleri, baglama elemanlarinda hicbir kalici hasar meydana
gelmemigstir. Paneller, cam elemanlar ve contalar yerinden oynamamaistir.

Riizgar Yiiklerine Dayanim: Sinif C4
Sonuclar, tablo ve grafik ile B6lim 4.3'te gdsterilmistir.

The test specimen was subjected to cycle including negative and positive pressures with the following features;

— Test pressure was taken equal to P3. P3 = 1.5 P1 = 2400 Pa (P1=1600 Pa)

— First step was negative.

- Variation from 0 Pa to (-) P3 and back from (-) P3 to 0 Pa was taken (7+3) s, the maximum test pressure (-) P3 was
maintened for (7+3) s

— Positive test pressure was applied after a (7+3) s rest at 0 Pa

— Same procedure was repeated for (+) P3

Under increased negative and positive pressure load, no permanent damage at framing members, infill
panels, fixing brackects or anchors was detected. Panels, glazing beads and gaskets were not displaced.

Resistance to wind load: Class C4
The measured values are shown as graph & tabulated in Section 4.3

3.6 So6kiim, inceleme & Kayit / Dismantling, Inspection & Record

Deney standina monte edilen numune, misteri beyan cizimi ve imalat gizimleri ile karsilastirilarak, incelenmis ve kayit
altina alinmistir. Musterinin deney 6ncesinde tarafimiza sundugu ¢izim ve listelerde beyan edilenden farkli uygulama
tespit edilmemistir.

The test specimen mounted to the test rig was inspected and recorded by comparing the provided manufacturer layouts
and clients drawings. There is no difference between the test sample and declared drawing.
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4. Deney Sonuclan / Detailed Results
4.1 Hava Gegirgenligi / Air Permeability
Deney standardi/ Test standard TSEN 1026
Siniflandirma standardi/ Classification standard TSEN 12207
Test tarihi/Date of testing 16.04.2024
Ortam kogullan/Ambient conditions
Sicaklik/ Temperature Nem/Humidity Basing/Pressure
21,4 °C 56,8 % 998,5 hPa
A Tiim alan/Overall area 1,44 m?
Acilabilir birlesi lug
oL ¢ilabilir birlesim Auzu_n Augu 438 m
Length of opening joint
Maksimum test basinci/ Maxsimum test pressure + F 600 Pa
Darbe basinci&Tekrar/Pulse pressure&Repeat 660 Pa & 3 repeat
Test sonucu/ Test result
Hava akisi N
Air flow 10,44 mh
Tium alana gore hava gecirgenligi
7,25 3/h.m?
Air permeability based on overall area ! me/h.m
Agllan birlesim uzunluguna gore
2,38 3/h.
Based on length of opening joint m?/h.m
Tum alana gore hava gecirgenligi
Sinif 4/Cl 4
Air permeability based on overall area nif 4/Class
Agilan birlegsim uzunlugurlla gf)ré Sinif 3/Class 3
Based on length of opening joint
Genel siniflandirma
Overall classification Sinif 4/Class 4

Kayitlar/Records
Basing kademeleri/Pressure steps Pa 50 100 150 200 250 300 450 600
Pozitif basing/Positive pressure m3/h 2,39 3,58 4,53 5,34 6,06 6,72 8,50 10,27
Negatif basing/Negative pressure m3/h 2,50 3,75 4,72 5,53 6,29 7,02 8,99 10,61
Ortalama hava gegirgenligi/Average air permeability
el Overall area e=fem | e ngth of opening joint
100,0 25,00
Class 1
o / 2,50
;‘g Class 2 —E
: <
= =
£ Class 3 E
1,0 / 0,25
Class &
0,1 0,03
10 100 1000
(Pa)
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Hava akis degerleri/Air flow values
Basing kademeleri/Pressure steps Pa 50 100 150 200 250 300 450 600
Pozitif basing/Positive pressure m3/h 2,39 3,58 4,53 5,34 6,06 6,72 8,50 10,27
Negatif basing/Negative pressure m3/h 2,50 3,75 4,72 5,53 6,29 7,02 8,99 10,61
Ortalama/Average m3/h 2,45 3,67 4,63 5,44 6,18 6,87 8,75 10,44

Tiim alana gére hava gegirgenligi/Air permeability based on overall area

Basing Kademeleri/Pressure Steps Pa 50 100 150 200 250 300 450 600
Pozitif Basing/Positive Pressure m3/h.m? 1,66 2,49 3,15 3,71 4,21 4,67 5,90 7,13
Negatif Basing/Negative Pressure m3/h.m? 1,74 2,60 3,28 3,84 4,37 4,88 6,24 7,37
Ortalama/Average m3/h.m? 1,70 2,55 3,21 3,77 4,29 4,77 6,07 7,25
Tum alana goére hava gecirgenligi/Air permeability based on overall area
et POSjtive pressure et \egative pressure
100,0
10,0
E
s 2
= C\as
S~
)
g— C\ass 3
1,0 /
Class A
0,1
10 100 1000
(Pa)
Agilabilir birlesim uzunluguna gére hava gegirgenligi/Air permeability based on opening joint length
Basing kademeleri/Pressure steps Pa 50 100 150 200 250 300 450 600
Pozitif basing/Positive pressure m3/h.m 0,55 0,82 1,03 1,22 1,38 1,53 1,94 2,34
Negatif basing/Negative pressure m3/h.m 0,57 0,86 1,08 1,26 1,44 1,60 2,05 2,42
Ortalama/Average m3/h.m 0,56 0,84 1,06 1,24 1,41 1,57 2,00 2,38

Agilabilir birlesim uzunluguna gore hava gecirgenligi
Air permeability based on opening joint length

et POsitive pressure et \legative pressure

25,0

2,5

(m3/h.m)

0,3

Class A

0,0
10 100 1000
(Pa)
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4.2 Statik Basing Altinda Su Sizdirmazlik / Watertightness Under Static Pressure
Deney standardi/Test standard TSEN 1027
Siniflandirma standardi/Classification standard TSEN 12208
Test tarihi/Date of testing 16.04.2024
Ortam kogullari/Ambient conditions
Sicaklik/ Temperature Nem/Humidity Basing/Pressure
21,4 °C 56,8 % 998,5 hPa
Piiskiirme metodu/Spraying method 1A
Noziil sayisi/ Number of nozzle 3
Noziil sira sayisi/ Number of nozzle rows 1
Toplam su akisi/ Total water flow 6 I/dk
Maksimum test basinci/ Maxsimum test pressure 900 Pa
Darbe basinci&Tekrar/Pulse pressure&Repeat 990 Pa & 3 repeat
Test sonucu/ Test result
Deneyde su girisi goriilmedi.
No water penatration was detected in the test.
Siniflandirma/Classification Sinif E900/Class E900
Kayitlar/Records
Basing/Pressure Siire/Time Sonug/Result
0 Pa 15 min v
50 Pa 5 min v
100 Pa 5 min v
150 Pa 5 min v
200 Pa 5 min v
250 Pa 5 min v
300 Pa 5 min v
450 Pa 5 min v
600 Pa 5 min v
750 Pa 5 min v
900 Pa 5 min v
v Su girisi gériilmedi./No water penetration was detected.
Su girisi goriildii./ Water penetration was detected.
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4.3 Riizgar Yiiklerine Dayanim / Resistance to Wind Loads
Deney standardi/ Test standard TSEN 12211
Siniflandirma standardi/ Classification standard TSEN 12210
Test tarihi/Date of testing 16.04.2024
Ortam kosullari/Ambient conditions
Sicakhk/Temperature Nem/Humidity Basing/Pressure
21,4 °C 56,8 % 998,5 hPa
Etkin agiklik/ Effective span L 1095 mm
Sehim limiti/Deflection limit A L/150 7,30 mm
Sehim limiti/ Deflection limit B L/200 5,48 mm
Sehim limiti/Deflection limit C L/300 3,65 mm
- . L
Tasanm yiikii/Design load + 1600 Pa
Darbe basinci&Tekrar/Pulse pressure&Repeat 1760 Pa & 3 repeat

Test sonucu/ Test result

Sehim testi nedeniyle gérunur hasar olugsmadi.
Visible damage did not occur due to the deflection test.

Tekrarli basing testi nedeniyle gériintr hasar olusmadi.
Visible damage did not occur due to the repeated pressure test.

*Bu deney numunesinde mevcut kilit sayisi ve kilit mesafelerine bagl olarak yiik
dogrudan gergeve elemanina iletileceginden ve gergeve elemaninda belirlenmis ytk
altinda 1/300 “ den buyik deformasyon olmayacagindan sehim 6lgimi
yapilmamistir.

*Depending on the number of locks and lock distances available in this test
sample, the load is directly transmitted to the frame profile and there will be no Numune emniyet testinde kapali kald1.
deformation greater than | /300 under the specified load on the frame element, The specimen remained closed in the safety test.
deflection has not been measured.

Hava gegirgenligi tekrar testinde 6lgulen degerler, talep edilen hava gegirgenligi
sinifinin Ust sinirlarini %20'den fazla agmadi.

The measured values in the repeated air permeability test did not exceed the
upper limits of the claimed class for air permeability by more than 20%.

Siniflandirma/Classification Sinif C4/Class C4

Riizgar yiiklerine dayanim testi-Sehim dlgiimleri/ Resistance to wind loads testi-Deflection measurements

Pozitif maksimum basing/Positive peak pressure r 1600 Pa Negatif maksimum basing/Negative peak pressure r -1600 Pa
Basing M1 M2 M3 Sehim Basing M1 M2 M3 Sehim
Pressure (mm) (mm) (mm) Deflection Pressure (mm) (mm) (mm) Deflection
1 400 Pa mm C 1 -400 Pa mm C
2 800 Pa mm C 2 -800 Pa mm C
3 1200 Pa mm C 3 -1200 Pa mm C
4 1600 Pa mm c 4 -1600 Ppa mm c
0 Pa mm 0 Pa mm
et Pozitive deflection A B c 600 === Negative deflection
8,00 1 I I I I ] [ [ [ [
oo I I I — oo ||
6,00 | oo —F—————
= 50 Toel 1 [ T |
£ 400 £ 4,00 ! 1 1 1 |
£ 7 =
— 3,00 3,00
2,00 2,00
1,00 1,00
0,00
0,00 ’ o o o
o o o o o o =] =} 8 3 §
g & 2 3 S b o o o ~
i i N ' ' )
(Pa) (Pa)

RPR001/03/20.11.2023

Bu rapor, laboratuarin yazilt izni olmadan kismen kopyalanip codaltilamaz.

Iimzastz ve miihiirsiiz raporlar gecersizdir.

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reports without signature and seal are not valid



AB-0926-T

AVRASYA CEPHE-DOGRAMA TEST
VE TEKNOLOJI MERKEZI A S. 24-007-¢R0T

04-24
Sayfa (Page): 15/ 34
Riizgar yiiklerine dayanim testi -Tekrarli basing testi/Resistance to wind loads test-Repeated pressure test
Test basinci/Test Pressure Kalma siiresi/Hold time Degisim siiresi/Change time Gevrim sayisi/ Number of Cycles
+ 800 Pa 7 s 7 s 50
Ruizgar yiiklerine dayanim testi sonrasi hava gecirgenligi testi/ Air permeability test after resistance to wind loads
Tiim alan/Overall area A 1,44 m? | | Agilabilir birlegsim/Opening joint oL 4,38 m
Kayitlar/Records
Basing kademeleri/Pressure steps Pa 50 100 150 200 250 300 450 600
Pozitif basing/Positive pressure m3/h 2,35 3,53 4,43 5,23 5,88 6,55 8,34 10,07
Negatif basing/Negative pressure m3/h 2,77 4,16 5,22 6,19 7,08 7,83 9,94 11,75
Basing kademeleri/Pressure steps Pa 50 100 150 200 250 300 450 600
Hava akis degerleri/Air flow values m3/h 2,56 3,85 4,83 5,71 6,48 7,19 9,14 10,91
_ Tum alana gare hava gegirgenligi mhmz | 1,78 | 267 | 3,35 | 397 | 450 | 499 | 635 | 7,58
Air permeability based on overall area
A§I'|abl|ll' bll’|e‘$'lm uzunluguna gore hava ge‘glrg'er'\hgl m?/h.m 0,58 0,88 110 130 148 164 2,09 2,49
Air permeability based on length of opening joint
Ortalama hava gegirgenligi/Average air permeability
=== (Overall area === | ength of opening joint
100,00 25,00
-
- - - ‘|
|
|
-
10,00 2,50
— ] _
o €
g ! <
= ] <
~~ )
L) l E
£ =
- 0
- ]
1,00 e - " 0,25
|
|
s |
|
|
0,10 ' 0,03
10 100 1000
(Pa)
Ruizgar yiiklerine dayanim testi-Emniyet testi/Resistance to wind loads-Safety test
Test basinci/Test Pressure Kalma siiresi/Hold time Degigim siiresi/Change time Mola siiresi/Break time Gevrim sayisi/ Number of cycle
+ 2400 Pa 7 s 7 s 7 s 1
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Evidence of Performance
Calibration of a test rig to determine joint permeability,
watertightness and wind load

ift

Calibration Report
No.22-004324-PR0O1

ift Rosenheim
04.05.2023

Patrick Weinzied

Head

Calibration Laboratory
Contact

ift Rosenheim GmbH

Thecdor-Gietl-Str. 7-8
082028 R heir

FPhone: +48 8031 261-0
Faw: +49 8031 261-290
it

Pressure and flow system according to EN 1026,
EN 1027, EN 12211, EN 12153, EN 12155 and
EN 12179

The specified exp. measurement uncertainty and

accuracy” of £+ 5 % of measured value is fulfilled .

Displacement transducer according to EN 12179
and EN 12211

The specified accuracy ” of <+ 0.1 mm and

<+ 5 % of measured value is fulfilled.

Water flow/volume for watertightness test ac-
cording to EN 1027 and EN 12155

The specified accuracy ” of < + 10 % of measured
value is fulfilled.

"I Accuracy'=Deviation + expanded mea surement uncertainty

ey S

Oliver Kickel
Calibration Expert
Calibration Laboratory

Testing and Calibration — EM ISCNEC 17025
Inspection — EN ISOAEC 17020
Product Cetification — EN ISCOAEC 17065

WP,

Ve-Pri-1588-en (01.02.2012)

heim.de st 1 of Mar ¥ — ENISONEC 17021

(Kal. B-M01-KA12-en-01) ROSENHEIM
Client AVRASYA Cephe-Dograma Basis
Test ve Teknoloji Merkezi A.S. EN 13830:2003-09
2. Organize Sanayi Bélgesi EN 14351-1:2006+A2:2016-09
Cumhuriyet Mah. 1. Cadde No:1 PTB-Richtlinie DKD-R 6-
81600 Beykdy - Dlizce 1 rev2:2016-05
T[Jrkiye ift-KAL 2991 KA Lange:2020-01
ift-KAL 2495-
. . B KA Durchfluss Luft:2020-08
Product Window and facade test rig IKAL 3231
Designation Machine number 12-000825 ?DKA Durchfluss Wasser.2020
ifi-number 26263 *) Cormespond/s to the national standand/'s
(e.g. DIN EN)
Measuring interval - Ajr pressure: -10000...-40; +40...+10000 Pa Rg )
Airflow rate:  -800...-0.5; +0.5.. 4800 MY iN. | -
Deflection: 0..+90 mm
Water flow rate: 3.9...278 I/min
Testwall Clamping area: window facade
width: 4000 mm 12000 mm
height: 3800 mm 12500 mm
Special features Software V3.9.8 with fagade and window choice Instructions for use
This calibra_ltion record can _t:_le
Result The requirements are fulfilled : used as evidence of sultabilly of

ance with the above basis

Validity

The data and results given relate
solely to the tested and de
scribed test equipment.

Date of calibration:
12.04.2023

Recommended re-calibration:
12.07.2024

Notes on publication

The ift-Guidance Sheet "Condi-
tions and Guidance for the Use
of ift Test Documents" applies.
The cover sheet can be used as
abstract

Contents

The report contains a total of 1
page/s including the calibration
certificates listed in the following
Annex

1 Cal. of pressure transducer

2 Cal. of air flow sensor

3 Cal. of displacement transduc
er

4 Cal. of water flow sensor

Netified Body 0757

—
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